Cuspidor

Cuspidor
Cuspidor (ElevanceTM)
Common Components........ 004-0859-99
for European Assistant’s Unit
Console Mounted
Chair Mounted
DA3122i
© 2012 Midmark Corp. | 60 Vista Drive Versailles, OH 45380 USA | 1-800-643-6275 | 1-937-526-3662 | midmark.com
1
Style A
004-0863-99 [Revised: 2/24/15]
Console Mounted Cuspidor
Common Components........ 004-0859-99
Cuspidor Assembly
Console Bearings
Console Assembly............... 004-0865-99
DA3123i
© 2012 Midmark Corp. | 60 Vista Drive Versailles, OH 45380 USA | 1-800-643-6275 | 1-937-526-3662 | midmark.com
2
Style A
004-0863-99 [Revised: mo/dd/yr]
Chair Mounted Cuspidor
Common Components........ 004-0859-99
Cuspidor Assembly
Chair Mounting Arm
DA3124i
© 2012 Midmark Corp. | 60 Vista Drive Versailles, OH 45380 USA | 1-800-643-6275 | 1-937-526-3662 | midmark.com
3
Style A
004-0863-99 [Revised: mo/dd/yr]
014-0176-52
4
030-2056-00-216
5
053-1946-00
106753
6
122297
7
1
2050-1908-00-216
3040-0312-85
8
053-1945-00
9
042-0168-03
117349
10
117660
11
053-1847-00-216
7
22
5
4
12
015-2115-00
050-7202-00
Cuspidor Assembly
Item
13
6
14
21
029-4044-00
16
042-0168-02
21030-2057-00-216
15
041-0312-06
20040-0006-106
17
18050-7192-00
Page Applies To:
Cuspidors
21030-2061-00-216
19029-6999-00
Description
Qty.
1
Cup Fill Tube Assembly
1
2
Cup Support
1
3
Screw (Hex Head 5/16-18 x 4-1/2")
1
4
O-ring
2
5
Mount Stop
2
6
Set Screw (#10-32 x 3/16")
4
7
O-ring (.301 x .44 x .07)
2
8
Housing
1
9
Screw (3.5 x 25 ATF)
4
10
Gasket
2
11
Barb Fitting
2
12
Cup Support
1
13
Sensor Assembly
2
14
Sensor Bracket
1
15
Screw (3.5 x 8 ATF)
2
16
Valve Assembly (2-Way)
2
17
Jam Nut
1
18
Tower Clamp Bracket
1
19
Dual Solenoid Valve Assembly
1
20
Screw (Phillips Head #6-32 x 3/4")
2
1
Model Numbers
Serial Numbers
21
all
all
Bowl Rinse Assembly
(both include rotation stop 057-1279-00)
22
Refer to: Cuspidor Bottom / Bowl Assembly
© 2012 Midmark Corp. | 60 Vista Drive Versailles, OH 45380 USA | 1-800-643-6275 | 1-937-526-3662 | midmark.com
4
Style A
Ref
004-0863-99 [Revised: 2/5/16]
1
a) 020-0311-00-216
b) 020-0311-02-216
2015-1055-00
3050-7193-00
4053-2166-02
16053-1980-00-216
5015-2117-00
17
053-1860-00-216
15053-1944-00
12
Cuspidor Bottom
Item
11040-0010-145
025-0042-16
13
6
042-0014-52
Page Applies To:
040-0010-109
10040-0250-60
7
030-1756-00-216
Cuspidors
029-4213-00
8
9042-0001-22
Model Numbers
Serial Numbers
all
all
© 2012 Midmark Corp. | 60 Vista Drive Versailles, OH 45380 USA | 1-800-643-6275 | 1-937-526-3662 | midmark.com
5
14
DA3115i
Description
Qty.
1
Base Casting
a) w/o assistant’s unit
b) w/ assistant’s unit
1
2
Switch
1
3
Switch Bracket
1
4
Standoff
4
5
PCB Control Assembly
1
6
Spring
2
7
Shoulder Screw
2
8
Mount Post Weldment
1
9
Stop Rotation Pin
1
10
Set Screw
1
11
Screw (Pan Head Phillips #10-24 x 1/2)
2
12
Casting Cover
1
13
Drain Tube Assembly
1
14
Screw (Pan Head Phillips - #10-24 x 3/8)
2
15
Disposable Trap
1
16
Drain Deflector
17
Refer to: Cuspidor Bowl Assembly
Style A
1
Ref
004-0863-99 [Revised: 12/6/12]
1
a) 053-1834-00
b) 053-1834-02
c) 053-1834-03
Apply Item #3
2122640
DA3291i
Cuspidor Bowl
Item
© 2012 Midmark Corp. | 60 Vista Drive Versailles, OH 45380 USA | 1-800-643-6275 | 1-937-526-3662 | midmark.com
6
Description
Qty.
1
• Bowl
a) smoke colored
b) blue colored
c) crystal colored
2
• O-Ring
3
• O-Ring Lubrication (185165 - not shown)
Style A
1
2
AR
004-0863-99 [Revised: 09/23/13]
016-0149-21
2
040-0250-168
057-1010-00
3
1029-4339-00
4
121428
5
2
Console Bearings
Item
Page Applies To:
Console Mtd. Cuspidors
Model Numbers
Serial Numbers
Elevance
all
© 2012 Midmark Corp. | 60 Vista Drive Versailles, OH 45380 USA | 1-800-643-6275 | 1-937-526-3662 | midmark.com
7
Description
Qty.
1
Cuspidor Bearing Assembly (includes Items 2 - 5)
1
2
• IGlide Bearing
2
3
• Cap Screw
3
4
• Housing
1
5
• Set Screw
2
Style A
004-0863-99 [Revised: mo/dd/yr]
1
a) 029-5213-00
b) 029-5213-01
c) 029-5213-02
19 020-0329-00-216
a) 029-4761-00
b) 029-4761-01
040-0375-83
4
5045-0001-156
3
6040-0250-135
2
030-1813-00-216
17
016-0671-02
7050-7601-00-216
17
8040-0008-97
14
15
16
121428
18c 030-1883-02-216
18b 030-1883-01-216
13
15
110207
120712
11
14
117471
18a 030-1883-00-216
14
14
13
021-0079-00-216
12
040-0010-109
11
016-0889-00
10
102308
Page Applies To:
Chair Mtd. Cuspidors
Mounted to Chair Model:
Serial Numbers:
Elevance
V2200 - V1391469
© 2012 Midmark Corp. | 60 Vista Drive Versailles, OH 45380 USA | 1-800-643-6275 | 1-937-526-3662 | midmark.com
8
9
Chair Mounting Arm
Item
Description
Qty.
1
Rear Cuspidor Arm Assembly
a) (w/ top slot - includes Items 2-11, 13-19)
b) (w/o top slot - includes Items 2-8, 11-19)
c) (w/ top slot (European)- incl. Items 2-11, 13-19)
1
2
• Straight Tube Weldment Assy.
1
3
• Set Screw (Hex Socket 3/8-16 x 3/4”)
4
4
• Rear Assistant’s Casting
1
5
• Washer (1/4” Type ‘A’ Plain)
4
6
• Screw (Socket Head Cap 1/4-20 x 1-1/4”)
4
7
• Rear Assistant’s Bottom Plate
1
8
• Screw (Pan Head Phillips #8-32)
2
9
• Cable Tie
1
10
• Cable Tie Mounting Platform
1
11
• Screw (Pan Head Phillips #10-24 x 3/8”)
1
12
• Tubing Containment Extrusion
1
13
• Shoulder Screw
2
14
• Thrust Washer
4
15
• Needle Thrust Bearing
2
16
• Set Screw (#10-32 x 1/4”)
2
17
• Thrust Washer
2
18
• LR Cuspidor Arm Weldment
a) (used on 029-5213-00)
b) (used on 029-5213-01)
c) (used on 029-5213-02)
1
19
• LR Cuspidor Bearing Assembly
a) (used on 029-5213-00)
b) (used on 029-5213-01 and -02)
1
Style A
004-0863-99 [Revised: 4/12/13]
1
a) 029-5213-00
b) 029-5213-01
c) 029-5213-02
20 040-0375-83
a) 029-4761-00
b) 029-4761-01
020-0329-00-216
3
6040-0250-135
2
030-1813-00-216
Apply Item #21 inside
counterbored
surfaces
016-1662-02
5045-0001-156
4
7050-7601-00-216
18
8040-0008-97
18
Chair Mounting Arm
Item
17
15
016-0131-29
19b 030-1883-01-216
19a 030-1883-00-216
13
15
110207
120712
Apply Item #22
NON-REMOVABLE
ADHESIVE
14
14
16
121428
19c 030-1883-02-216
17
11
117471
13
021-0079-00-216
12
9102308
11
016-0889-00
Chair Mtd. Cuspidors
Apply Item #22
NON-REMOVABLE
ADHESIVE
14
040-0010-109
Page Applies To:
14
Mounted to Chair Model:
Serial Numbers:
Elevance
V1391470 - present
© 2012 Midmark Corp. | 60 Vista Drive Versailles, OH 45380 USA | 1-800-643-6275 | 1-937-526-3662 | midmark.com
8.1
10
Description
Qty.
1
Rear Cuspidor Arm Assembly
a) (w/ top slot - includes Items 2-11, 13-19)
b) (w/o top slot - includes Items 2-8, 11-19)
c) (w/ top slot (European)- incl. Items 2-11, 13-19)
1
2
• Straight Tube Weldment Assy.
1
3
• Rear Assistant’s Casting
1
4
• Set Screw (Hex Socket 3/8-16 x 3/4”)
4
5
• Washer (1/4” Type ‘A’ Plain)
4
6
• Screw (Socket Head Cap 1/4-20 x 1-1/4”)
4
7
• Rear Assistant’s Bottom Plate
1
8
• Screw (Pan Head Phillips #8-32)
2
9
• Cable Tie
1
10
• Cable Tie Mounting Platform
1
11
• Screw (Pan Head Phillips #10-24 x 3/8”)
1
12
• Tubing Containment Extrusion
1
13
• Shoulder Screw
2
14
• Thrust Washer
4
15
• Needle Thrust Bearing
2
16
• Set Screw (#10-32 x 1/4”)
2
17
• Bearing
2
18
• Thrust Washer
2
19
• LR Cuspidor Arm Weldment
a) (used on 029-5213-00)
b) (used on 029-5213-01)
c) (used on 029-5213-02)
1
20
• LR Cuspidor Bearing Assembly
a) (used on 029-5213-00)
b) (used on 029-5213-01 and -02)
1
21
• Silicone Gasket Maker (064-0026-00 Not
Shown)
AR
22
• Thread Locking Adhesive (042-0646-00 Not
Shown)
AR
Style A
004-0863-99 [Revised: 2/13/15]
Was this manual useful for you? yes no
Thank you for your participation!

* Your assessment is very important for improving the work of artificial intelligence, which forms the content of this project

Download PDF

advertisement